Download Print this page

Grizzly G9972Z Owner's Manual: Compound Slide & Tool Post

11" x 26" light-duty lathe w/gearbox.
Hide thumbs

Advertisement

compound Slide & Tool post Breakdown
607
611
601
610
615
616
602
617V2
609
604
605
REF
PART #
DESCRIPTION
601
P9972Z0601
COMPOUND SLIDE
602
P9972Z0602
SWIVEL BASE
603
P9972Z0603
COMPOUND SLIDE GIB
604
P9972Z0604
CLAMPING RING
605
P9972Z0605
CLAMPING BASE
606
P9972Z0606
LEADSCREW NUT
607
P9972Z0607
PLUNGER
608
P9972Z0608
TOOL POST STUD
609
P9972Z0609
FLAT WASHER 10MM
610
P9972Z0610
SLIDE LOCK PIN
611
P9972Z0611
COMPRESSION SPRING
612
P9972Z0612
TOOL POST CAP SCREW
613
P9972Z0613
CAP SCREW M8-1.25 X 25
614
P9972Z0614
CAP SCREW M6-1 X 12
615
P9972Z0615
SET SCREW M5-.8 X 16
616
P9972Z0616
HEX NUT M5-.8
-64-
622
608
606
614
618
612
603
608
628
623
624
613
625
REF
PART #
617V2 P9972Z0617V2 CAP SCREW M5-.8 X 30
618
P9972Z0618
619
P9972Z0619
620
P9972Z0620
621
P9972Z0621
622
P9972Z0622
623
P9972Z0623
624
P9972Z0624
625
P9972Z0625
626
P9972Z0626
627
P9972Z0627
628
P9972Z0628
629
P9972Z0629
630
P9972Z0630
631
P9972Z0631
G9972Z 11" x 26" Lathe w/Gearbox
619
621
620
629
626
627
630 631
DESCRIPTION
TOOL POST HANDLE
TOOL POST HANDLE HUB
TOOL POST BODY
HUB FLAT WASHER
TOOL REST BASE
COMPOUND SLIDE LEADSCREW
LEADSCREW BRACKET
GRADUATED DIAL
HANDWHEEL
HANDLE
KEY 3 X 3 X 8
SPRING PLATE
THREADED COLLAR
SET SCREW M8-1.25 X 16

Advertisement

COMING SOON

   Also See for Grizzly G9972Z

   Related Manuals for Grizzly G9972Z

Comments to this Manuals

Symbols: 0
Latest comments: